
Characterization and transformation of dissolved organic matter in
a full-scale wastewater treatment plant in Harbin, China

Liangliang Weib, Kun Wanga,b,*, Qingliang Zhaoa,b, Chunmei Xieb

aState Key Laboratory of Urban Water Resources and Environment (SKLUWRE), Harbin Institute of Technology,
Harbin 150090, China
bSchool of Municipal & Environmental Engineering, Harbin Institute of Technology, Harbin 150090, China
Tel. +86 451 86283017; Fax: +86 451 86283017; emails: wang02kun@163.com, qlzhao@hit.edu.cn

Received 23 October 2011; Accepted 13 February 2012

ABSTRACT

The removal and transformation of dissolved organic matter (DOM) in different units of a
full-scale A/O wastewater treatment plant (Harbin, China) were investigated both in sum-
mer and winter. DOM in the raw wastewater (RW) and the effluents of the grit chamber, pri-
mary sedimentation tank, anaerobic tank, oxidation tank (OT), and secondary sedimentation
tank (SST) were fractionated and characterized. Hydrophilic fraction (HPI) was the predomi-
nant component in RW, followed by acidic fractions. The results also showed that 89.7% of
the bulk dissolved organic carbon (DOC), 52.5% of UV-254, as well as 86.4% of trihalome-
thanes (THMs) precursors were removed by wastewater treatment plants in summer, while
the removal efficiency of DOC and THMs formation potential decreased in winter. A/O
facilities were more effective in removing HPI related organics than other units, particularly
in summer. Structural changes of organic fractions in different units were also characterized
via spectrum analysis. All of the findings were beneficial to optimization of the operation of
wastewater treatment plant and reclamation of the secondary effluent.

Keywords: Wastewater treatment plant; Dissolved organic matter; THMFP; Fractionation;
Molecular weight; UV-254

1. Introduction

Reusing secondary effluent of the wastewater treat-
ment plants (WWTP) for nonpotable and potable pur-
poses is rapidly becoming a necessity for many
municipalities throughout the world [1,2]. The princi-
pal issues associated with secondary effluent reclama-
tion are pathogens and residual organic constituents,
which are of potential health concern [3]. Meanwhile,
the dissolved organic matter (DOM) has been highly
concerned, because it could be converted to carcino-
genic disinfection by-products during the chlorination
of reclaimed water [4]. In the past decades, the

development of a tertiary treatment process (granular
activated carbon, ultrafiltration, reverse osmosis treat-
ment, etc.) to remove DOM in WWTP effluent attracted
great interest [5,6]. However, less information is avail-
able on DOM removal within the WWTP itself. To the
author’s knowledge, more than 2,800 WWTPs have
been built and operated in China. To meet the stricter
criteria of “Discharge Standard of Pollutants for Muni-
cipal Wastewater Treatment Plant (GB18918-2002),”
more than half of those WWTPs need to be optimized
for preventing the deterioration of receiving water and
reducing the relevant environmental risks. Thus,
studying the removal and transformation of DOM
within the WWTPs is practically urgent for optimizing
the operational performance of WWTP.*Corresponding author.

Desalination and Water Treatment
www.deswater.com

1944-3994/1944-3986 � 2012 Desalination Publications. All rights reserved
doi: 10.1080/19443994.2012.677557

46 (2012) 295–303

August



Activated sludge process has been recognized as
the most powerful technology which is widely applied
in industrial and municipal wastewater treatment
plants. Although the removal trend of the specific
organics in conventional WWTP has been investigated
in a few studies [7–9], there is still lack of sufficient
information on the transformation of DOM within the
WWTP systems. Specially, no research has been
reported regarding the use of fractionation procedures
such as AMBERLITE XAD resins for evaluating the
transformation of DOM during the WWTP operation.

The goal of this study was to examine the removal
and transformation of DOM during a full-scale A/O
WWTP. Specific objectives included: (1) identifying
the characteristic and transformation of DOM within
each unit of the WWTP both in summer and winter;
(2) evaluating the different WWTP unit operation on
the removal of trihalomethanes (THMs) precursors,
and (3) examining the impacts of the WWTP units on
the chemical compositions of the effluents DOM.

2. Materials and methods

2.1. Plant description

The process of Taiping municipal WWTP of Harbin
(China) as shown in Fig. 1 comprised of coarse and fine
screens, aerated grit chamber (GC), primary sedimenta-
tion tank (PST), anaerobic tank (AT), oxidation tank
(OT), and secondary sedimentation tank (SST). The
design capacity was 325,000m3/d, about 10% of the
raw wastewater (RW) was contributed by industry.

Sampling was performed for organic fractionation
in summer (three times) and winter (three times),
respectively. Twenty-four hours composite, flow-pro-
portioned samples were collected for the RW and the
effluents of GC, PST, AT, OT, and SST both in June
(averaged 23± 2˚C) and December of 2009 (averaged
12± 2˚C). The collected water samples were filtered

using 0.45lm cellulose nitrate membrane filter
(Millipore, Shanghai, China) and stored at 4˚C.

2.2. Fractionation procedure

DOM was fractionated using XAD-8/XAD-4 resins
into five fractions: hydrophobic acid (HPO-A), hydro-
phobic neutral (HPO-N), transphilic acid (TPI-A),
transphilic neutral (TPI-N), and hydrophilic fraction
(HPI). Briefly, (1) five liters of acidified samples (pH
2) were passed through XAD-8 and XAD-4 resin col-
umns at a flow rate of 10 bed volumes per hour. HPI
was the organic matter in the XAD-4 effluent; (2) each
of the resin columns was eluted backward with
0.1mol/L NaOH at a flow rate of 2 bed volumes per
hour, separately, followed by 2 bed volumes of Milli-
Q water. The eluate from XAD-8 was defined as
HPO-A, and that from XAD-4 as TPI-A; (3) HPO-N
and TPI-N were those compounds which adsorbed
onto XAD-8 and XAD-4 resins, respectively, but not
dissolved during the back elution with NaOH. A
detailed description was given in Wei et al. [10].

2.3. Molecular weight and polydispersity calculations

The apparent molecular-weight (MW) distribution
of DOM fractions was characterized by high perfor-
mance size exclusion chromatography with UV-
detection at 254 nm in triplicate. Mobile phases were
composed of Milli-Q water buffered to pH 6.8 with
0.1M NaCl, 0.002M phosphate buffer and flow rate
was set at 0.4mL/min [11,12]. The weight-average
molecular weight (Mw) and the number-average
molecular weight (Mn) were calculated from the SEC-
UV results with molecular weight standards of poly-
ethylene glycol (600Da, 1,000Da, 6,000Da, 20,000Da,
and 100,000Da). Polydispersity (d) was calculated as
follows: d=Mw/Mn.

E-1

Influent
Wastewater

Grit Chamber
Primary Sedimentation

Tank 
Anaerobic

Tank Oxidation Tank 
Secondary

SedimentationTank

Secondary Effluent 

Activated SludgePrimary
Sludge

Sludge Dewatering

Su
pe

rn
at

an
t s

tre
am

Fig. 1. Flow diagram of the WWTP.

296 L. Wei et al. / Desalination and Water Treatment 46 (2012) 295–303



2.4. Chemical analytical methods

DOC and UV absorbance were analyzed using Shi-
madzu TOC-5000 Total Organic Carbon Analyzer
(Japan) and Shimadzu UV-2550 UV/VIS spectropho-
tometer (Japan), respectively. Specific ultraviolet light
absorbance (SUVA) was calculated as UV-254/DOC.
THMs formation potential (THMFP) analysis was per-
formed on DOM fractions using Standard Method
5710B [13,14]. The measurements were made in tripli-
cates with average and variance reported. The infra-
red spectra of HPO-A, HPO-N, TPI-A, and TPI-N
were scanned from 4,000 to 400 cm�1 using Perkin-
Elmer Spectrum One B Fourier Transform Infrared
(FT-IR) spectrometer (USA). Spectra were baseline cor-
rected and normalized to 1.0 for a purpose of compar-
ison. Excitation-emission matrix (EEM) was measured
in a 1-cm cuvette using a Jasco FP-6500 spectrofluo-
rometer (Japan) at 24˚C. Filtered water samples (pH 7)
were diluted to a final DOC of 1mg/L, the excitation
and emission slits were set to 5 nm band-pass.

3. Results and discussion

3.1. Fractional DOM removal and distribution during
WWTP operation

As shown in Fig. 2, the average DOC of the RW
were removed 89.7% in summer as a consequence of
WWTP operation (decreased from 102.6 to 10.6mg/L),

in which five units contributed in a trend of AT
(40.1%) >OT (32.9%) >PST (15.5%) >GC (9.2%) > SST
(2.3%). A higher DOC removal efficiency in A/O units
was mainly ascribed to the efficient biodegradation,
hydrolyzation, and acidification by the bacteria. More-
over, flocculation and co-precipitation of the PST also
played a key role in DOC removal, which should not
be ignored by the WWTP operators. For comparison, a
higher DOC value of 114.2mg/L for RW and a lower
removal efficiency of 88.2% were observed for WWTP
in winter. Specially, a declined DOC removal of AT
unit was observed in winter (contributed 36.1% of the
bulk removed organics), implying that low tempera-
ture would negatively affect the anaerobic biodegrada-
tion of the organics. This result was quite similar to the
observation that the averaged removal of pathogenic
microorganisms was declined at lower temperature
conditions [3].

HPI was the predominant component (60.5% in
summer and 57.4% in winter) in RW followed by
HPO-A (20.3% in summer vs. 23.2% in winter), while
DOC value of HPO-N, TPI-A, and TPI-N varied insig-
nificantly at different seasons and averaged 12.1, 5.1,
and 1.9%, respectively. The hydrophilic characteristics
of RW implied that the organics in RW were mainly
anthropogenic contaminated components [15]. More-
over, the RW showed a more hydrophobic characteris-
tic in winter than that in summer, implying a higher
molecular weight of the DOM in winter. DOC
removal efficiency in the five units of WWTP varied
widely (Fig. 2a and b). It was noted that AT unit con-
tributed the most abundant removal of HPI (49.3%)
among the five units during summer operation
(Fig. 2a), followed by OT (33.2%), PST (5.8%), GC
(3.3%), and SST (0.5%). DOC removal efficiencies of
HPO-A in WWTP units behaved differently and
decreased in a trend of AT (36.8%) >PST (24.0%) >OT
(11.0%) >GC (9.1%) > SST (2.8%). The removal trend of
TPI-A was similar to that of HPO-A. Differently, both
HPO-N and TPI-N concentrations showed slight
increases after AT operation, indicating the AT pro-
gress would lead to a production of neutral fractions.
Those two neutral fractions decreased sharply when
OT unit progressed. Consequently, the polarity distri-
bution of the effluent from each unit changed signifi-
cantly during the WWTP operation. For example, the
hydrophobic/hydrophilic ratio of the RW (0.42)
decreased to 0.31 when the GC and PST progressed,
but significantly increased to 0.99 after the OT unit
operation. From above, it might be concluded that the
operations of GC and PST tended to co-precipitate
those hydrophobic components preferentially, while
the hydrophilic components could be more readily
biodegraded. It has been well known that the seasonal

0

30

60

90

120

150

HPO-A TPI-A HPO-N TPI-N HPI DOM

D
O

C
 (

m
g/

L
)

RW GC PST AT OT SST

0

30

60

90

120

150

HPO-A TPI-A HPO-N TPI-N HPI DOM

D
O

C
 (

m
g/

L
)

RW GC PST AT OT SST

(a)

(b)

Fig. 2. Fractional DOC of DOM in RW and effluents
obtained from WWTP units in (a) summer and (b) winter.

L. Wei et al. / Desalination and Water Treatment 46 (2012) 295–303 297



conditions affect the chemical properties of secondary
effluent significantly [9,16]. Our results also demon-
strated that low temperature would decrease the
activity of the anaerobic biomass in AT unit, and thus
lead to a decreased DOC removal efficiency for all
DOM fractions, especially for HPI.

Transformation of the organic molecule in different
WWTP units in summer was evaluated as shown in
Table 1. The Mw of DOM in different effluents